
18K              December 2009

 Index
 No. Part No.   Description

 1. 53-400080-000  Assembly - Ball Rack Safety Switch
 2. 53-400081-000  Pivot Bracket
 3. 11-170005-001  Hex Nut (#10-24)
 4. 11-616024-000  Switch - Pin Plunger
 5. 11-012261-001  Screw Pan Head Cap (#4-40)
 6. 11-192012-000  Washer Plastic (.195 I.D. x .44 O.D.)
 7. 53-400087-000  Ball Plunger
 8. 53-400082-000  Mounting Bracket
 8. 53-400086-000  Threaded Rod (#10-24 x 6.875)
 9. *53-400089-000  Cable (not shown)
 10. 11-170000-001  Hex Nut (#4-40)
 11. 11-010807-000  Screw C.R. Pan Head (#10-32 x 1/2”) 
  12. 53-400742-000  Assembly - Switch (RESET)
 13. 53-400094-000  Switch Cap (RESET) 
 14. 53-400070-000  Spring
 15. 53-400064-000  Hex Nut and Washer
 16. 53-400743-000  Bracket - Reset 
 17. 11-054464-001  Screw T25 Round Head Thread Forming (M5 x 12 mm)
 18. 53-400745-000  Hose Plenum
 19. 53-400717-000  End Cover
 20. 11-001184-001  Screw Hex Head Cap (1/4-20 x 1”)
 21. 11-198005-001  External Tooth Lockwasher 
 22. 11-082687-001  Screw Pan Head C.R (10-16 x 5/8”)  
 23. 11-054464-001  Screw Round Head Thread Forming (M5) 
 24. 11-051744-001  Locknut (M8)
 25. 11-051038-001  Screw Hex Head Cap (M8 x 16 mm)
 26. 53-400010-000  Ball Bumper
 27. 11-125100-001  Hex Nut (1/4”)
 28. 53-400824-000  Wear Strip Holder
 29. 11-293516-000  Rivet (3/16 x .25)
 30. 53-400280-100  Assembly Weldment Tube - Black
  53-400280-200  Assembly Weldment Tube - Titanium
 31. 53-400823-000  Wear Strip 
 32. 53-400809-000  Ball Rack Track 
 33. 53-400737-000  Weldment Ball Return Channel
 34. 11-051066-001  Screw Hex Head Cap (M8 x 18 mm)
 35. 53-400738-000  Coupling Bracket Assembly
 36. 11-052003-001  Flat Washer
 37. 11-051015-001  Screw Hex Head Cap (M8 x 25 mm) 
 38. 53-400817-000  Assembly Under Rack Ball Storage
 39. 11-053788-015  Screw Pan Head C.R. 
 40. 53-400718-000  Lower Cover  
 41. 53-100278-000  Assembly Hand Dryer & Blower 24V
 42. 53-400755-000  Fan Mounting Bracket
 43. 11-051035-001  Screw Hex Head Cap (M6 x 16 mm)
 44. 11-051743-001  Locknut (M6)
 45. 53-520107-000  Rubber Washer
 46. 11-422021-000  Bronze Washer 
 47. 11-052027-001  Washer
 48. 11-051774-001  Lock Washer
 49. 11-051094-000  Hex Head Cap Screw 
 50. 53-400822-000  Spacer Plate
 51. 53-400722-000  Leg Assembly 
 52. 11-051770-001  Lock Washer (M8)
 53. 53-400503-020  Screw Button Head Cap (3/8-16 x 2.25”)
 54. 53-400067-000  Decal - Ball Rack Hand Warning
 55. 53-400487-000  Label - No Hands In Ball Return
 56. 53-400494-000  Label - Maximum 12. Balls On Rack
 
 
   

 * Not Shown

Center Stage Ball Rack

               August 2023 



December 2009            19K 

Center Stage Ball Rack 

August 2023


